



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO
 Plesa Anahuac Y Cias, S.A. de C.V. Plesa Anahuac Y Cias, S.A. de C.V.
 Av. Valle de las Alamedas No. 66-O Av. Valle de las Alamedas No. 66-O
 San Francisco Chilpan San Francisco Chilpan
 Tultitlan MEX C.P.54940 Tultitlan MEX C.P. 54940

DESTINATARIO/SHIP TO
 Plesa Anahuac Y Cias, S.A. de C.V. Plesa Anahuac Y Cias, S.A. de C.V.
 Av. Valle de las Alamedas No. 66-O Av. Valle de las Alamedas No. 66-O
 San Francisco Chilpan San Francisco Chilpan
 Tultitlan MEX C.P.54940 Tultitlan MEX C.P. 54940

FACTURAINVOICE
 338076

FECHA/DATE
 03/14/2017

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	%C	%Mn	%P	%S	%Si
25210	10210752-10	0012910126	0013093557	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1600	0.9500	0.0170	0.0090	0.0260
25210	10210752-10	0012910126	0013093540	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1600	0.9500	0.0170	0.0090	0.0260
25210	10210752-10	0012910126	0013093554	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1600	0.9500	0.0170	0.0090	0.0260
25210	10210752-10	0012910126	0013093563	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1600	0.9500	0.0170	0.0090	0.0260
25210	10210752-10	0012909086	0013093375	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1500	0.9400	0.0210	0.0060	0.0110
25210	10210752-10	0012909086	0013093365	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1500	0.9400	0.0210	0.0060	0.0110
25210	10210752-10	0012909086	0013093396	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1500	0.9400	0.0210	0.0060	0.0110
25210	10210752-10	0012909086	0013093401	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1500	0.9400	0.0210	0.0060	0.0110
25210	10210752-10	0012827750	0013089030	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1600	0.9500	0.0160	0.0080	0.0120
25210	10210752-10	0012827750	0013088996	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1600	0.9500	0.0160	0.0080	0.0120
25210	10210752-10	0012827750	0013088982	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1600	0.9500	0.0160	0.0080	0.0120
25210	10210752-10	0012850488	0013088982	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1500	0.9200	0.0120	0.0080	0.0320
25210	10210752-10	0012827750	0013088984	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1600	0.9500	0.0160	0.0080	0.0120
25210	10210752-10	0012827748	0013088560	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1600	0.9800	0.0140	0.0060	0.0100

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	DUREZA/ (HRB)	PROPIEDADES FISICAS/ MECHANICAL TENSION/ TENSILE (KSI) YIELD (KSI)	CEDECENCIA/ CEDENCIA/ ELONGACION/ ELONGATION(%)	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
25210	10210752-10	0012910126	0013093557	84	79	64	A500 Grado B	170297	Made in Mexico
25210	10210752-10	0012910126	0013093540	84	79	64	A500 Grado B	170297	Made in Mexico
25210	10210752-10	0012910126	0013093554	84	79	64	A500 Grado B	170297	Made in Mexico
25210	10210752-10	0012910126	0013093563	84	79	64	A500 Grado B	170297	Made in Mexico
25210	10210752-10	0012909086	0013093375	86	72	56	A500 Grado B	270305	Made in Mexico
25210	10210752-10	0012909086	0013093365	86	72	56	A500 Grado B	270305	Made in Mexico
25210	10210752-10	0012909086	0013093396	86	72	56	A500 Grado B	270305	Made in Mexico
25210	10210752-10	0012909086	0013093401	86	72	56	A500 Grado B	270305	Made in Mexico
25210	10210752-10	0012827750	0013089030	82	74	63	A500 Grado B	1610854	Made in Mexico
25210	10210752-10	0012827750	0013088996	82	74	63	A500 Grado B	1610854	Made in Mexico
25210	10210752-10	0012827750	0013088982	82	74	63	A500 Grado B	1610854	Made in Mexico
25210	10210752-10	0012850488	0013088982	84	76	62	A500 Grado B	363443	Made in Mexico
25210	10210752-10	0012827750	0013088984	82	74	63	A500 Grado B	1610854	Made in Mexico
25210	10210752-10	0012827748	0013088560	84	72	62	A500 Grado B	1610867	Made in Mexico



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO DESTINATARIO/SHIP TO
 Plesa Anahuac Y Cias, S.A. de C.V. Plesa Anahuac y Cias, S.A. de C.V.
 Av. Valle de las Alamedas No. 66-0 Av. Valle de las Alamedas No. 66-0
 San Francisco Chilpan San Francisco Chilpan
 Tultitlan MEX C.P.54940 Tultitlan MEX C.P. 54940

FACTURA/INVOICE
 338076

FECHA/DATE
 03/14/2017

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCIÓN DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	%C	%Mn	%P	%S	%Si
25210	10210752-10	0012827748	0013088559	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1600	0.9800	0.0140	0.0060	0.0100
25210	10210752-10	0012827748	0013088554	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1600	0.9800	0.0140	0.0060	0.0100
25210	10210752-10	0012827748	0013088608	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1600	0.9800	0.0140	0.0060	0.0100
25210	10210752-10	0012850488	0013088727	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1500	0.9200	0.0120	0.0080	0.0320
25210	10210752-10	0012850488	0013088700	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1500	0.9200	0.0120	0.0080	0.0320
25210	10210752-10	0012850488	0013088742	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1500	0.9200	0.0120	0.0080	0.0320
25210	10210752-10	0012850488	0013088715	300553	CUAD 3.000 0.2500 CGBSDPR STK 6.096	6096 mm	0.1500	0.9200	0.0120	0.0080	0.0320

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	DUREZA/ (HRB)	PROPIEDADES FISICAS/ MECHANICAL TENSION/ TENSILE (ksi)	CEDECENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
25210	10210752-10	0012827748	0013088559	84	72	62	28	A500 Grado B	1610867	Made in Mexico
25210	10210752-10	0012827748	0013088554	84	72	62	28	A500 Grado B	1610867	Made in Mexico
25210	10210752-10	0012827748	0013088608	84	72	62	28	A500 Grado B	1610867	Made in Mexico
25210	10210752-10	0012850488	0013088727	84	76	62	29	A500 Grado B	363443	Made in Mexico
25210	10210752-10	0012850488	0013088700	84	76	62	29	A500 Grado B	363443	Made in Mexico
25210	10210752-10	0012850488	0013088742	84	76	62	29	A500 Grado B	363443	Made in Mexico
25210	10210752-10	0012850488	0013088715	84	76	62	29	A500 Grado B	363443	Made in Mexico